
690 ENDURO 08 <2008><EU><9703H6>
ENGINE GUARD

6482

Pos Part Number Description Additional Text Quantity

1 76503090044 UNDERRIDE PROTECTION CPL. 1.00

2 76503091000 CARTER SUPORTER 2.00

3 0985080003 SELF LOCKING NUT DIN0985-M 8 2.00

4 75007046010 SEAT RUBBER 10 MM 3.00

5 56401040000 rubber bushing 2.00

6 0991080303 FLAT HEAD SCREW DIN7991-M 8X30 2.00

7 58303061000 SPECIAL WASHER ALU 8 X 24 MM 2.00

8 60035001000 SPECIAL SCREW M6X21 WS=8 2.00


